| Gasoline Vehicle ACCELERATOR LINKAGE |

EZGOLEWT Service Parts Manual Page B-2



Gasoline Vehicle

T oaTee e
= SRR R

84

- INCLUDES ITEMS 49 - 54
61 - INCLUDES ITEMS 62 - 64

48

Page B-3 Service Parts Manual EZGOmENE



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR LINKAG

S

e

E

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G01 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 46)............ 1
2 70116-GO1 BRACKET, ACCELERATOR PEDAL ....couveeeeieeeeceeee et eeeeerevvess s e e 1
3 25853-G02 PEDAL BOXAND COVER ......oootitreeeeeeceeeteneeeseneseresste e e sene s e e 1
4 00487-G3 SETSCREW, 1/4 - 20 X B/8 LG ...oeeecrereereeeeee ettt eee e eseesanesses 1
5
6 00984-G01 SCREW, #8 = 32 X 1/2 LG ettt et s s see s e s s e e amead 4
7 10387-G3 PIN, COTTER, 3/32 X B/4 LG. oottt etesess st e e e e eeeeeeen 1
8 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 9 - 11).............. 1
9 16409-G1 RIVET, OVAL, 3/8 X 15/32 LGi. woevuereeeeeveereeeeseiee e steere et seee e eees 6
10 27512-G01 PAD, ACCELERATOR PEDAL ......cooiiciierecreieceteeeeecet s s e e 1
11 70125-GO1 PEDAL, ACCELERATOR ......ccceiteercteeeeree ettt eess st 1
12
13 00684-G6 SCREW, #8 - 10 X 1/2 LG ..ottt eese et eas st e e e s e e ee s senas 4
14 17838-G1 BUSHING ...ttt ee e eeseba e ess st st ser s e e e e se e see e s 3
15 70134-G01 PIN, PEDAL PIVOT ...ootiiriictinieirrseesetenseeeessete et seeessenssesteesaeeessesesnnes 1
16 00986-G01 PUSHNUT, 19/B4.......oo ittt e sss s ssst st e esen s ae e enen 1
17
18
19 25861-G01 SWITCH, MICRO...... oot csvesstresse e st s s e st seme s e seseteseeneamens 1
20 00982-G01 SCREW, #4 - 14 X 5/8 LGi. c.ceeeeeeeeeeeeteeresieeeeeeeestsstt e e st eseeeaeesees 2
21 72201-GO1 WIRING HARNESS, PEDAL BOX......ccccovvvveeirenennens ettt r e ereserrareresnanaes 1
22 72065-G01 CABLE, ACCELERATOR (WITH NUT) ...ccurevnveeeiieceiecriet e eeeeneee s e e 1
23 72198-G01 CAM, MICRO SWITCH.....cceecieceecreteeee et eetee et see e s st seseeeeseesseenenn 1
24
25 72199-GO1 BRACKET, PIVOT ....iriierctrctirreeeresctrensese et essresssts s e e s ssses s et e eneen 1
26 72066-G01 CONTROLARM .....correrieee et eesseese s eesaesstssasssteeeseeneneeaanesenes 1
27 25768-G01 PIVOT ROD ... cirtirstinitrriereeeresteetreeseeseses e ssse s ssaessees s e sesenoneseeeeseseeasans 1
28 14390-G1 NUT, LOCK, 3/8 = 24......eeieeereeeeeeeeieets e eess e st st see st assen e eesnensemen 1
29
30 73046-G01 SPRING, COMPRESSION ...ttt et ee e neeeseeee s 1

| =>4 ] = | TEXTRON| Service Parts Manual Page B-4



